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CUSTOMER: MARTIN MATHYS n.v
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REFERENCE ORDER: Your visit dated 20.02.2004

DATE OF RECEPTION OF THE SAMPLES: 20.02.2004 and 26.04.2004
NUMBER OF THE DOCUMENT OF RECEPTION: ES/4186
SAMPLES: Pegarust

PERFORMED TESTS AND TESTING METHODS:

Realized following ISO 12944-6 “Corrosion protection of steel structures by protective paint
systems - Part 6: Laboratory performance test methods™

Tropical test

Realized following ISO 6270-1 “Determination of resistance to humidity - Part 1: Continuous
condensation”

The coated panels are exposed to a temperature of 38+2 °C and 95 to 100 % relative humidity
in a climatic chamber during 480 hours.

Afier 48 h, 120 h, 240 h and 480 h, the panels are visually observed. At the end of the test period
they are evaluated following the standard ISO 4628 part 2 to 5 and the adhesion is tested (see
further on)
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Resistance to neutral sait spray

Realized following ISO 7253 “Determination of resistance to neutral salt spray”
A half St-Andreascross is made down to the metallic substrate.
The panels are exposed to the following conditions:

- mean temperature in the test chamber: 34,8 °C

- NaCl-concentration: 5£0,5 %

- collected volume of salt solution per hour: between 1,01 and 1,67 ml/80 ¢cm?

- pH of the solution: between 6,52 and 7,04

- air pressure: 1,06 bar
After 120 h, 240 h, 480 h and 720 h, the panels are visually observed. At the end of the test
period they are evaluated following the standard ISO 4628 part 2 to 5 and the adhesion is tested
(see further on)

Adhesion by pull-off strength method

Due to the film thickness (> 250 pm) , this test is realized following ISO 4624 “Adhesion by pull
off test”

Apparatus: Seaberg Adhesion Tester

Method: loading fixtures (surface area 3.1 cm?) are glued on the paint film by means ofa2
component solventless epoxy adhesive, slow drying type. Afier the adhesive is cured, a testing
apparatus is attached to the loading fixture and aligned to apply tension (perpendicular) to the test
surface. The force applied to the loading fixture is then gradually increased. The nature of the
failure is qualified in accordance with the percent of adhesive and cohesive failures. The pull-off
strength is computed based on the maximum indicated load.

DATE OF EXECUTION OF THE TESTS: February - March 2004

RESULTS: See pages 3to 6

11t Samples will be stored at CoRI during 6 months and then removed in accordance
with the waste legislation, unless you make an appeal to prolongate this period or you recall
the samples yourself (on charge of the customer).

* This test report concerns only the samples subjected to these tests
* This test report can not be copied partially without the written permission of the CoRI

DOCUMGEN.002
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Coatings Research Institute Martijn Fossen
Avenue P. Holoffe 21 Rustoleum Mathys
1342 Limelette

BELGIUM

ATTACHMENT TO THE TEST REPORT ES040504.d

We may conclude that the paint Pegarust, applied on steel panels, following the results obtained
in the test report ES040504.d namely

Resists at 720 h neutral salt spray following ISO 7253
Resists at 480 h continuous condensation following ISO 6270

fulfils the requirements of the following corrosivity categories:
. C4 - high
. C5-M - mean

as defined in the specification ISO 12944.

Sophie Vonckx
Head of Testing Dept.



